INSPECTION CERTIFICATE CHUN YU WORKS & CO., LTD.
®
100 Tapao St.
Report No. 2018110040 Customer CHUN YU WORKS (USA) INC. Kangshan, Kaohsiung 82063
Order No. 012325 Descrintion | ASTM F3125/F3125M-15a GRADE Taiwan
S/C No. WSF-81431 p F2280 DOME HEAD TYPE 1 i Tel: +886-7-622-4111
Invoice No. WSF-8082 Size 1"-8 X 3" Fax: +886-7-621-6697
Control Nos. www.chunyu.com.tw
Test Date Nov/14/2018 SetLotNo. | A8143100404-11 a0 - fs“'“"‘%‘
Issue Date Nov/29/2018 (\ 4 0
Ship Quantity | 3150 Sets Part No. 277779 JAF Dart/
Lot Quantit 3150 Sets ) Gty Wara e e 565
Q Y Surface PLAIN FINISHED. TTQ05206 et {TF 02208 10 N 20105385229
Chemical Specification and Composition(%) Mechanical Properties - Bolt
Material C I Si | Mn P J S Cr | Mo ‘ Ni ] Cu \Y l Ti | Al B Lot No: 8143100404-11
Division Heat No X100 X1000 X100 X1000 X10000 Grade ASTM F3125/F3125M-15a GRADE F2280 TYPE 1
SAE 4140 | Spec 30 69 35 40 30 Spec. Unit Meas Avg
48 Min | Max | Max Max Tensile Test under 90900 Lbf 98500 99500
Bolt 3DZ49 | Hem | 40 | 20 | 83 10 i 82 17 2 2 35 1 Wedge Loading(10°) | 104850 100200
72700 73000
S45C Spoc 18 57 48 58 Proof Load Min Lbf 73500 73500
Nut 58 Min Max | Max 38 15
Hardness HRC 36
JE224 Heat | 44 22 70 14 8 3 1 2 1 Max 36
10B20 | spec 1\/510 N?O
Washer & ax
INH32 Heat 20 4 37 24 6 30 18
Mechanical Properties- Nut Mechanical Properties- Washer Assembly Lot Tension Test
Lot No: 8143101202-12 Lot No: 8143101101-11 Spec. | Unit Measurements Avg
Grade ASTM A563-07 DH Grade ASTM F436-07 TYPEI Asselpbly Lot 668'00 Lbf 83642 77691 80005 78042 76589 79234
- - Tension Test Min
Spec. Unit Meas Avg Spec. Unit Meas Avg
Proof Load 175 ksi 177 177 Washer 38 HRC 40 41
Min 177 Hardness 45 42
Hardness 24 HRC 25 26
38 27
Marking Visual, Dimensional, and Thread Inspections
g S Bolt Nut Washer
T ) ‘\‘ T S
Bolt Nut Washer ! | Dlmf.ansmns OK OK OK
S S Visual OK OK OK
i Thread oK OK
S.M.CHANG
We hereby certify that the above material has been satisfactorily tested in accordance with the material specifications. 8 ~ =
Authorized Signature
Manager of Q.A. Department
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CHINA STEEL CORPORATION

2 R 22K
: ] \ re B a2 EI}:] %‘ FEREBATIBE PRILIR
th "i.'ﬁ T TEST CERTIFICATE TATHAN, REPUBLIC OF CHs o o rorino $1223
CHINASTEEL TEL: (07)802-1111 FAX: (07)802-2511, (07)801-9427
E-mail: t211mae@mail. csc. com tw
BO363-02  COMPANY REGISTRATION NUMBER: 30414175 1473
Bp pam| FOTREOHRA BRLH | BAR-ALLOY STEEL
custower | CHUN YU WORKS EE T ERE B
e HQR40T70516 DG 070926B0363
Sfe £ 35| SAE 4140 GOHA-D) | | EE&E | gs17108 TSRS R A pwaoson
RERW HEHETAH
SFEC SIPPING DATE | SEP, 28, 2018 T/C ISSUE DATE | SEP, 26, 2018
B % EPITRE&% ‘
e | CSC MILL INSPECTION T/C | 02 ST o 0 | OW90
5 R < % - TC¥ % CHEMICAL COMPOSITION % -
p |A®A% __DMESIS 5| 1E |4 clun|P|s|sifouni|cr|aL] & [wo| N [No|7i| v L
ITEN pivTEick| ibTe | LENGTR (QTY] kg  |HEAT 2 2 3 2 3 4 2 4 3 3 2 REMARKS
M. |SEQ. NO. | mm mn 101X101 X10 10 10ix10lx10lx 10}x 10}x10lX 10
POSB0153 01 | 25. 00 colL| o[ 20, 109j8DzAS 40[ 83| 10 11] 20| 2[ 82| 35] 1| 17[ Tr] 1| 2| Tr
TOTAL: 9| 20, 109
|
3k
o
NOTES!
Tr:TRACE ELEMENT (Si. Cu. NI. Cr. Mo<0, 02% ;Nb. Ti. V<0. 008% ;OTHER ALSO CONFORM SPEC.)
HMARRAFIAS » SHRPYHAEBEZIBR » XTFSRBZER - : C,“
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND .’-"g- "
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION % & B o E R Kk
GENERAL MANAGER, METALLURGICAL DEPARTMENT
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CHINA STEEL CORPORATION

TERESBETNBRE THEEIN
1 CHUNG KANG ROAD HSIAQ KANG, KAOHSIUNG 81223
TAIWAN, REPUBLIC OF CHINA
TEL: (07)802-1111 FAX: (07)802-2511, (07)801-9427
E-mail: t21lmae@mail. csc. com. tw

1260

BO307-02  COMPANY REGISTRATION NUMBER: 30414175
B p pm| BHIRBHH R A% 3 | BAR-CARBON STEEL
B, | Zas0807537 BRERIE | 07022880397
Sts 5| J1S GA0B1 SAEC (DRQ) EP&® | sata7108 IR F A | Dz
REafH EHETEH
SPEC. SHIPPING DATE FTEB. 27, 2018 T/C ISSUE DATE FEB. 28, 2018
B o | CSC MILL INSPECTION T/C | 02 5@%@% oW
R -+ 6Z % 5 CHENICAL _COMPOSITION )
;E o z ﬁ e 2 =3
g |ARAR DS ¥ | 1F |ax clun|p|ssifodnilce|ar]ne B
ITEM niamaick| wiom | LenGTH QTY| kg | HEAT 2 2 3 2 3 2 MARK
W |sEq. NO. | mm mm 101X10{ X10 10 X10[x10 RE S
po1BMB2Z 01 | 34, 00 CojL| 29| 55, G44[JE218 45| 70| 14] A 213 1 3 2 4
BMB22 02 19| 36, A47A|JE224 4| 70l 14 8 22|12 1| 3 1 4
TOTAL: 48| 92, 018
N =Nl T &R
w¥
NOTES
LR AR » R FREBNE TR » RTFERBZER o :
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND %—hm Chen
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION b & B W I3
GENERAL NANAGER, METALLURGICAL DEPARTMENT
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CHINA STEEL CORPORATION
FERB BB NEE PRI
1 CIIUNG KANG ROAD TISTAO KANG, KAOHSIUNG 81223
TATWAN, REPUBLIC OF CHINA

FATAL TEL: (07)802-1111 FAX: (07)802-2511, (07)801-9427
RSN :}{}Oﬁg E-mail: t21lnaeBmail. csc. com tw
B0200-01  COMPANY REGISTRATION NUMBER: 30414175 0634
% g = ERIRGE R T A% L | BAR-CARBON STEEL
custower | SAN SHING FASTECH CORP. BT e LA
RoRIEY | DWAOT78596 g 07060180200
sAs g 75| CSC SPEC 10820 (cHa2) | EP&I | esos0606 P S| owaaoap
ZEAY W E e
SPEC. SHIPPING DATE MAY. 31, 2018 T/C 1SSUE DATE JUN. 01, 2018
% RPIiTE %3
e | CSC MILL INSPECTION T/C | o1 FE Y&
- R R %] % &A% CICYICAL COMPOSITION % "
B ARA% a2/ ] TE EE|E %Ag as CiMn|P|S|SiCuNi|CrjAl|B #*
TTEN vinvmaick| wiom | Lenemi QTY| kg |HEAT 2l 2 3 2 3 4 i)
M | sEa. No. | mm mm K10 X10] X10 10 ﬁJXIO 10 REMARKS
008BS040 01 | 30, 00 colL| 7| 13, B63|1NHa2 20 37| 24 6 4 30| 18
TOTAL: 7| 13, 863
FE A% —;-
o N
=R =] A
- Fx
NOTES PP 4,%7}71’\‘
B £&
RSN 4 2 EEEET
SISRASMIUE S » SHECHERBBUEZ IR s BFERBZEK -
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND %"&uﬁv\ Chen
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION S %
) GENERAL MANAGER, METALLURGICAL DEPARTMENT




